



A8 Serialized Do Not Order

2023-07-03

PD380 cal. .380 ACP, 505.05.08

Revision: F XXXX-XX  
8.505.1005

Pos.-No.	Part-No.	Designation	Benennung	Unit price
<b>A1 (1-19)</b>	<b>505.4000</b>	<b>SA Slide Assembly SP</b>	<b>BG Verschluss montiert ET</b>	<b>160,00</b>
1	505.400.01.1	Slide SP	Verschluss ET	Part of A1
<b>A2 (2-3)</b>	<b>505.700</b>	<b>SA Front Sight</b>	<b>BG Korn</b>	<b>2,00</b>
2	508.740.07.1	Front Sight	Korn	Part of A2
3	505.710.03.3	Screw front sight M2,5x6	Schraube Korn M2,5x6	Part of A2
<b>A3 (4-5)</b>	<b>505.710</b>	<b>SA Rear sight</b>	<b>BG Visier</b>	<b>2,40</b>
4	505.710.01.1	Rear sight	Visier	Part of A3
5	505.710.02.1	Micro Screwdriver	Schraubendreher	Part of A3
6	505.40.04.1	Firing pin safety spring	Druckfeder für Schlagbolzensicherung	2,00
7	505.400.06.1	Firing pin safety	Schlagbolzensicherung	3,09
8	505.40.11.1	Firing pin spring	Druckfeder für Schlagbolzen	2,00
9	505.400.05.1	Firing pin	Schlagbolzen	4,98
10	519.40.16.3	Pin 2x10	Kerbstift 2x10	2,00
11	505.40.07.0	Safety block	Walzensicherungen	2,76
12	505.40.15.3	Bearing ball	Kugel	2,00
13	512.40.22.1	Spring	Druckfeder für Kugel	2,00
14	505.400.08.1	Safety right	Sicherungsflügel rechts	2,00
15	505.400.17.3	Screw M3x10 (2x)	Schraube M3x10 (2x)	2,00
16	505.400.09.1	Safety left	Sicherungsflügel links	2,00
17	505.400.10.1	Extractor	Auszieher	4,29
18	505.40.06.1	Spring for extractor	Druckfeder für Auszieher	2,00
19	512.40.05.1	Coil spring pin	Spiralspannstift	2,00
<b>A4 (20-21)</b>	<b>505.5000</b>	<b>SA barrel SP</b>	<b>BG Lauf ET</b>	<b>102,80</b>
20	505.50.02.1	Barrel	Laufrohr	Part of A4
21	505.500.01.1	Locking block	Laufblock	Part of A4
<b>A5 (22-24,68)</b>	<b>505.400.02</b>	<b>SA Recoil spring guide</b>	<b>BG Federpaket montiert</b>	<b>5,00</b>
22	505.400.03.1	Recoil spring guide end cap (2x)	Federführung Abschlusskappe (2x)	Part of A5
23	505.400.02.1	Recoil spring guide	Federführung	Part of A5
24	505.400.04.1	Recoil spring	Verschlussfeder	Part of A5
68	505.400.16.1	Inner recoil spring	Innere Verschlussfeder	Part of A5
<b>A6 (25-29)</b>	<b>505.609</b>	<b>SA Magazine</b>	<b>BG Magazin</b>	<b>12,75</b>
25	505.610.02.1	Magazine bottom	Magazinschuh	2,00
26	505.60.03.1	Magazine plate	Magazinplättchen	2,00
27	505.610.01.1	Magazine tube	Magazingehäuse	10,20
28	505.610.05.1	Magazine spring	Magazinfeder	2,00
29	505.610.04.1	Magazine follower	Zubringer	2,00
<b>A7 (30-56)</b>	<b>505.2000</b>	<b>SA Trigger housing SP</b>	<b>BG Systemgehäuse ET</b>	<b>18,30</b>
<b>A8 (30-32+53)</b>	<b>505.210.09-1</b>	<b>Trigger bar guide Serialized Part-Do Not Order</b>		<b>Part of A7</b>
30	505.210.09.1	Control barrel piece Do Not Order	Steuerstück	Part of A8
31	505.210.07.0	Side frame right Do Not Order	Seitenteil rechts	Part of A8
32	505.210.08.0	Side frame left Do Not Order	Seitenteil links	Part of A8
53	505.210.39.3	Control barrel pin	Steuerstückstift	Part of A8
53	505.210.39.3	Pin 3x18	Zylinderstift 3x18	2,00
<b>A9 (33-38)</b>	<b>505.210.29</b>	<b>SA Hammer</b>	<b>BG Hahn montiert</b>	<b>14,58</b>
33	512.20.11.0	Hammer	Hahn	Part of A9
34	505.20.15.1	Bushing	Hahnachse	2,00
35	505.210.38.1	Hammer spring	Hahnfeder	2,00
36	512.20.14.0	Cocking piece	Spannstück	Part of A9
37	505.210.40.1	Pin 1.6x8	Zylinderstift 1.6x8	Part of A9
38	505.210.43.3	Pin 1.5x10	Zylinderstift 1.5x10	Part of A9
39	512.20.17.0	Sear	Abzugstollen	3,24
40	505.20.23.1	Sear spring	Abzugstollenfeder	2,00
41	505.20.24.3	Pin 2.5x14	Zylinderstift 2,5x14	2,00
42	505.20.06.0	Ejector	Ausstoßer	2,00
<b>A10 (43-44)</b>	<b>505.20.04</b>	<b>SA Sideplate, left</b>	<b>BG Systemgehäuse vormontiert</b>	<b>9,18</b>
43	505.20.05.2	Bushing	Einpressgewindebuchse	Part of A10
44	505.20.04.0	Trigger housing left	Systemgehäuse links	Part of A10
45	505.20.20.0	Slide catch	Schlittenfanghebel	2,00
46	505.20.21.1	Slide catch spring	Schlittenfanghebelfeder	2,00

Pos.-No.	Part-No.	Designation	Benennung	Unit price
<b>A11 (47-51)</b>	<b>505.210.10</b>	<b>SA Trigger</b>	<b>BG Abzug montiert</b>	<b>11,10</b>
47	512.20.10.3	Pin 2x10	Spannstift 2x10	Part of A11
48	505.210.31	Trigger bar	Schubstange	Part of A11
49	512.20.44.1	Trigger spring	Abzugfeder	Part of A11
50	505.210.10.1	Trigger	Abzug	Part of A11
51	505.210.11.1	Pin	Zylinderstift	2,00
52	505.200.08.1	Spring for disassembly latch	Schenkelfeder für Demontagebügel	2,00
54	505.210.41.1	Pin 2.5x16.5	Zylinderstift 2.5x16.5	2,00
55	505.20.30.0	Screw M3x14	Schraube M3x14	2,00
56	505.20.03.0	Trigger housing right	Systemgehäuse rechts	7,59
<b>A12 (57-64)</b>	<b>505.210.01</b>	<b>SA Grip</b>	<b>BG Griffstück</b>	<b>19,11</b>
57	505.20.37.1	Roll pin 3x24 (2x)	Spannhülse 3x24 (2x)	2,00
58	505.210.03.1	Pistol grip	Griffstück	Part of A12
59	512.20.40.0	Pin 2.5x12	Zylinderstift 2.5x12	Part of A12
60	512.20.22.3	Roll pin 2x10	Zylinderstift 2x10	Part of A12
61	505.20.34.0	Magazine catch	Magazinhalter	Part of A12
62	512.20.31.1	Spring for magazine catch	Feder für Magazinsicherung	Part of A12
63	505.210.16.1	Disassembly latch	Demontagebügel	Part of A12
64	512.40.19.1	Spring	Druckfeder	Part of A12
65	2801752	Chamber Flag	Trockentrainer	2,00
66	8.505.82.02	Instruction Manual	Gebrauchsanleitung	2,00
5	505.710.02.1	Micro Screwdriver	Schraubendreher	2,00

Ersatzteile Projektnummer - Projektnamen: 005081.00 - WALTHER\_PD380

<b>Erläuterungen:</b>	<p><b>Legend:</b></p> <p><b>SP:</b> Spare part with serial number</p> <p><b>SA:</b> Subassembly</p> <p><b>Parts without pricing:</b> Part can't be ordered separate</p> <p><b>Parts shaded in gray:</b> Parts of overlying subassembly</p> <p><b>Legende:</b></p> <p><b>ET:</b> Ersatzteil mit Seriennummer</p> <p><b>BG:</b> Baugruppe</p> <p><b>Artikel ohne Preisangabe:</b> Artikel nicht einzeln bestellbar</p> <p><b>Grau hinterlege Artikel:</b> Einzelteile der darüberliegenden Baugruppe</p>
	export licence goods / Ausfuhrgenehmigungspflichtige und wbk -pflichtige Teile

<b>Rights:</b>	© Umarex GmbH & Co KG. The passing on or duplication of this document and the utilisation or disclosure of its contents are not permitted without express consent by Umarex. Any contravention will give rise to liability for damages. All rights are reserved, in particular applications for protected rights and the resulting rights.
----------------	--

<b>IT</b>	C:\Users\j.donner\AppData\Local\Microsoft\Windows\INetCache\Content.Outlook\RWJUDEV\{8.505.1005_Spare_Part_List_PD380 Entwurf.x
-----------	---